_‘.4»

Public WOrkS momtnm, masort

"——

Streets Paving Project

Public Works
. Parking Lot y

Public Wo

rks Projects S




2 PUBLIC WORKS
% Table of Contents
& June 2024

Utility Billing & COllOCHON .......cictiniirrrisersnsansasissstiersnrsessmnrsarsnmsssessesnessssmssnsssssassssensssnssnonsenssast ssessmsansnsane 1
Analytical Statistical Comparison - Utility Billing & COleCtion..............coeveevvevveemsie e eeeeeeeeeereneaven 1
Water DISDULION.........coiiiiiiimre s csssa et s snsessaesessmsseesmr s nsssassnssessess e s e sassanaassnssssenanstesssssnsansasas 2
Water Distribution Utility Line MaiNteNante ....ciiiceeeccrrrsemmersnmessennessrmsassassasssssansssassssssnsssenssessnssssesssanns 2
[...]
Density Tests |
Badkflow Device added
Angle Stop = = > — —

0 192 384 576 768 960

~®Po o

N

hc°°;°

Page 3 0f 19



City of Mission

Public Works Department

June 2024

Water Distribution - Utility Inspections Utility Inspectors, Mr. Lupe Vela and Mr. Carlos Fuentes, conducted
inspections on thirty-six sites below, performed 10 Sewage Air Tests. There was 951 line locates.

. A Start | Completion . Inspection

EI All Heart Church
P Amber Grove
Anzalduas Industrial Park PH 1
M Anzalduas Industrial Park PH 7
EEBR Augusto Contreras
K Bentsen Grove
Bentsen Palm PH 1ll
BEM Erilliant Academy PH |
BEN Bryan Pointe PH II
[l Camelias Plaza
Cap Storage Victoria Drive, LLC
City of Mission W-A15, S Conway L.S.
Coastal Plaza
Conway Avenue Sewer Project
Cross Church
Crystal Estates
El Coyote
El Milagro PH |
IEEN Excel Carriers
[Hop
Las Esperanzas
Las Misiones De San Jorge
Lucksinger Apartments
Mayberry Ranch
Mayfair at Trinity Subd
Monarza Estates
Palmetto Estates
Sendero Phase |
IEEN Sendero Phase Il
Sharyland Bus Park PH |
Shary Town Plaza
Speedy Trails
Springwood Manor Estates
The Reserve at Taylor Subdivision
The Shops At 495

K Turtle Cove

3/2023
212023
4/2024
3/2024
2/2023
9/2022
1/2023
3/2023
212023
9/2023
6/2023
712020

1112021
212022
712023
9/2023
9/2023

1212022
7/2023
2/2023
1/2023
9/2023
9/2021

1/2023
512024
9/2023
9/2023
1/2023
2/2022
3/2022
712023
212022
6/2024
42024
9/2022
9/2023

3 Mile / Shary

2 Y: Trosper

Miiitary / Bryan

Military / Bryan

Shary / Bus 83
Inspiration / 1 Mile South
Inspiration / 1 Mile South
Los Ebanos / Charles St.
Bryan / 1%t Street

FM 495 / Bryan

Shary / Victoria

Trinity / Conway South
Expressway / Bryan Road
2 Mile / Conway
Expressway / Glasscock
Inspiration Rd / Esperanza
4 Mile La Homa Rd

Los Indios / Bryan

3 Mile / La Homa

North Conway
Glasscock / Frontage 83
S Conway / Military
Lucksinger / Bus 83

3 Mile North Juneberry
Bryan / Trinity

3 . N Juneberry

Bames St

1 Mile South

1 Mile South

Anzalduas / Military
Shary / 4% Street

West Mile 2/ Holland
Stewart / School Lane
Taylor / FM 495

FM 495 / Conway

Mile 3 / White Oak

Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction
Under Construction

2023-24 Water & Wastewater Major Ongoing Construction Projects

: Linear Construction | Current Construction
ki Completion Cost Estimate

N. Conway
Sewer Improvements

5,280 LF

(Mile 2 to Mile 3)

90%

90%

$ 667,110

RDH Site &

Concrete LLC

Page 4 of 19




City of Mission Public Works Department June 2024

Water Distribution - Backflow Prevention Inspections

There were eleven (11) Backflow Prevention Assembly Inspections that Mauro Anzaldua Jr. performed
to keep our water lines free from back siphonages and water backflow contamination for June.

2023-24 Backflow Inspections

e LEELLLL LTS

Inspection of Commercial

Accts
Inspection of Sprinkler
Accls 14 16 11 13 10 12 9 9 7
June 2024

Backflow Prevention Inspections

Irrigation
Systems
64%

Page 5 of 19



City of Mission Public Works Department June 2024

Water Distribution - Sewer Collection

Our Sewer Collection Crews inspected and maintained monthly the City’s 40 active Sewer Lift
Stations and approximately 374.58 miles of sewer lines by responding to 12 sewer backups and
100 work orders for this month.

2023-24 Sewer Collection Lift Station Inspections

. YTD FY
T e e O R A
Lift Stations Inspections 703 589 575 740 O 370 723 472 100 [WNyrM WPL)

Televised Sites 0 0 0 0 0 0 0 0 0 -n

Televised Feet 0 0 0 0 0 0

Sewer Collection
Lift Station Inspections

0 =i

Ot Nov Dec Jan Feb Mar Apr May Jun

Page 6 of 19



City of Mission Public Works Department June 2024

Water Treatment Plant

Water Production Water Plant Operators at our North and South Water Treatment Plants treated
411.432 million gallons of water.

2023-24 Water Million Gallons (MG)

el E L L

475 399 373 391 386 387 403 456 411

Parameters Exceeded: N/A_ Rainfall: 5.9

2023-24 Water Production
Million Gallons (MG)

288 1

192 -

96 -

Oct Nov Dec Jan Feb Mar Apr May Jun
Operations and Maintenance - North Water Treatment Plant

e The International Dioxide (IDI) Company collected the monthly chlorite samples.

e Staff continued with performing maintenance on pumps and motors.

e Operators started cutting trees around North Plant Reservoir.

e Staff is getting prepared for emergency operations in case we receive severe storm weather.

» Operators performed required daily and monthly water lab analysis, backwashed and cleaned
required filters.
e COVID-19 safety practices continue based on the CDC Guidelines and staff are encouraged to
wear masks and practice social distancing.
o Reviewed water quality lab results from the following certified laboratories:
1. Ana-Lab (Chlorite, TOC, SUVA)
2. Eurofins Eaton Analytical (Chlorite)

Page 7 of 19



City of Mission Public Works Department June 2024

Operations and Maintenance - South Water Treatment Plant

The International Dioxide (ID1) Company collected the monthly chlorite samples.

Operators continued with regular maintenance of pump and motors, as well as, kept up with mowing
grass in the facilities and towers.

Raw water pump and motor 2800 got repaired and was re-installed by contractor; still waiting for
motor support for 2250 motor and for the repair metal ladder to gain access to pump rooms.
Currently, Falcon Reservoir water level is at 13.6% and Amistad Reservoir water level is at 24.2%,
respectively. The average of both water reservoir levels is at 18.9%.

Staff is getting prepared for emergency operations procedures in case we receive severe storm
weather.

Operators performed daily and monthly water lab analysis, backwashed and cleaned required
filters.

Staff performed necessary water plant and reservoir adjustments; such as water influent, water
effluent, water levels and chemical adjustments.

Staff maintained grass trimmed at two treatment plants, reservoirs and distribution water towers.
Initiated preventive maintenance on equipment as deemed necessary and exercised emergency
generators weekly.

Water Treatment Plants
2023-24 Raw & Finish Water
Million Gals. (MG)

510 . [

408 .

306

204 .

102

Oct Nov Dec Jan Feb Mar Apr May Jun
BiFinish| 475 399 373 391 386 387 403 456 411

Raw 509 453 449 444 425 426 460 503 455

Page 8 of 19



City of Mission Public Works Department June 2024

Wastewater Treatment Plant
Wastewater - Treatment \Wastewater Plant staff treated 222.950 million gallons of Wastewater.

2023-24 Wastewater Million Gallons (MG)

Sl L

10.2 218 223 228 227 215 232 229 231 223 WXl WML

2023-24 Treated Wastewater
Million Gallons (MG)

00
00

188 -

141

Q4 -

47 |

0
Oct Nov Dec Jan Feb Mar Apr May Jun
Wastewater - Wastewater Plant Status No violations this month and Plant operated at 54.53% capacity; Plant
is rated at 13.5 mgd; Yearly averaged 7.362 mgd. There was 7.2 inches of rainfall this month.

Wastewater - Risk Management Program Wastewater Plant followed the suggested CDC Guidelines for COVID-

19, as well as, all employees received Proper Protection Equipment when needed. Disinfectant spray was used to
clean common areas. Facilities Department checked all filters for buildings with climate control systems and also
checked safety equipment for fire hazard preparation.

Wastewater - Staff Developments Carlos Jasso and Wilson Santana are new employees in training that are

working towards their first Wastewater license. Ramiro Ortiz, WWTP Chief Operator, is responsible for the process
control of the Plant, all processing samples, and TCEQ compliances, a critical role for all Treatment Plant operations.

Wastewater - Facility Activities The Supervisory Staff continues to support the team with training goals and best
practices towards maintaining the Plant in compliance with TCEQ regulatory inspections. The Plant continues to finalize
the UV Disinfection Systems Project. Plans to rehabilitate the Disinfection System will allow the disinfection process to
continue for an extended period of time without the added cost of new construction to main structures. The Main Lift
Station No. 2 Rehabilitation Project was completed by Mor-Wil and final report documentation will be completed.
Wastewater - General Maintenance Staff maintained grass trimmed, initiated preventive maintenance on
equipment as deemed necessary; (automatically) exercised two emergency generators once a week. In-house repairs
were completed as follows.

Odor control systems were monitored and adjusted to reduce malodorous emissions.

Operators continued routine cleaning of Clarifiers side walls to remove algae buildup.

Pumps at our Main Lift Station were exercised for better flow to our Screening System at head works.
Operators cleaned “Tea Cup” Grit System at head works on a weekly basis,

Maintenance Crew worked on Lift Station; pumps were exercised at Main Well System.

RN

Page 9 of 19



City of Mission Public Works Department June 2024

Maintenance Operators worked clarifiers that needed the rubber skimmer parts replaced.
Operators worked on maintaining a proper level at the Pretreatment Pond.

Maintenance greased bearings on schedule.

. Clarifiers were cleaned weekly and ground keeping done by all Operators.

Wastewater - Contract Work Pretreatment Flow (MG)

©®NE

City’s Contracted out electricians worked on the following.
1. J&E had no work done this month.

2. Hill-Tex work done at the Plant was as follows. § "
» Worked on Rotor 1 East at the digester.
* Worked on the Air Conditioner unit at the Wedeco UV control = 00

room. <
» Worked on security system. > | 66,200
+ Worked on the auger screw bar screen number 2. 2
Wastewater - Other Contract Work = | a0
1. CB3 continued to provide the Plant with sludge and grit removal &

services. i 8.600.900

2. Cintas continued to provide uniform services and entrance door g
mat replacements on a weekly basis.
3. Polydine continued to supply us with polymer totes for aidingin & 662,300
sludge de-watering at Belt Press System. 3
4. Facilities Department worked on the Administration building air o 1 4.983.500
filter exchanges for the Plant. 2
Wastewater - Lab Status All supplies and equipment are meeting 2 915 500
TCEQ standards and analysis are concurrent with Standard Methods. 2
ERA annual testing will start in June. All supplies have been received. o
Plant Supervisor continued using the EPA Discharge Monitoring Report 9
federal reporting system to comply with TCEQ regulations; Plant is ./ .
following all TCEQ rules and regulations, its cleaning water (] 5,000,000 10,000,000

reintroduction back to the environment.

Wastewater - Special Projects Capital Improvement Projects include an upgrade on the UV Systems, covers for
UV protection and other needed projects. Also, Digester System upgrades are being discussed for future improvements,
as well as, redundancy for our Dewatering Sludge System (Belt Press). Mor-Wil Engineering finalized the rehabilitation
of the Plant’'s Main Lift Station. Lawson Products worked on Main Lift Station foundation bottom wall.

Pre-Treatment Four surface aerators and motors are operational. Clarifier at Pretreatment was cleaned up of
debris on the surface. All industrial flows to the Plant continued to be accounted for by meter totalizers and truck tickets.
The Lone Star Citrus Company transported 25 truckloads of 125,000 gallons of citrus wastewater to the Pretreatment
System. Pretreatment flow of waste from Rio Grande Juice Company and MPI (Metal Plating Industry) totaled 1,831,000
million gallons. Total sludge hauled was 29 cubic yards equivalent to 406 roll off containers.

2023-24 Sludﬁe Removal
m 2023-24 Sludge Removal - Cubic Yards

Ii
2
o
[72]

Oct 30 420
Nov 24 336 080 - =
Dec 48 672 =
Jan 49 784 1
Feb 70 ss0 | 68
Mar 67
Apr 53 742 302 { BO% =
May 56 A
Jun 29 | 406 [
YTD 23-24 26 BEER Pa P S Fa Fa P Fa P
FY 22-23 511 Oct Nov Dec Jan Feb Mar Apr May Jun

Page 10 of 19




City of Mission Public Works Department June 2024

Street Division - Benchmark Summary

Our Street Crews paved 186 linear feet and maintained streets utilizing 161.19 tons of hot mix asphalt
(HMA), patched approximately 720 potholes; placed a total of 22 signs, 22 poles (cemented); inspected
and repaired 100 traffic lights and street lamps; 1,065 street miles was swept; removed 265 tires; street
crews cleared right-of-way tree limb obstructions throughout the City. There were 210 customers and
a monetary Collection of Debris totaling $ 5,788.

Street Improvement & Construction Projects

- Linear Construction Current Project
100%

Public Works 186 LF Street
(parking lot) 151 tons 100% $11,135 Department

o . Street
Citywide Maintenance 10.19 tons 100% 100% $ 661 Department

Storm Drainage Improvement Projects

A Linear Construction Current Construction
96%

Mor-Will

Glasscock Storm Drainage 11.865 R e
’ onst.

Improvements 96% $ 3,712,513

Collection of Debris There were 210 customers with a collection of debris totaling $ 5,788.

Collection of Debris 2023-24

8900 -

Oct pending $ 6,300

EXEDE
Nov 138 7120 -
Dec 263
Jan 293 5340 -
Feb 216
Mar 206 3560 | <
Apr 187 2
May 202 170115
Jun 210 2 = -
23-24 1,715 T 0a N Do dn Fib M
22:23 2,592 [ Customers _ WAmourts |

Page 11 of 19



City of Mission Public Works Department June 2024

City Pothole Maintenance Street Crews filled a total of 720 potholes.

2023-24
Month 22-23 23-24 Pothole Count

Oct 621 767 790 N
Nov 675 789 2 ]
Dec 762 632 ; 6+

Jan 985

Feb A 7:7

Mar 650 316

Apr 675 HEZE

May 740 158

Jun 676 720
L gAs ° Ot Nov Dec Jan Feb Mar Apr May Jun

City Street Miles Swept Mr. Torres and Mr. Gutierrez, Sweeper Operators, cleaned 1,056 miles.

2023-24
Street Miles Swept
Oct 199 1260 .
Nov 478 woe |19 ;
Dec 612 i 043 M o5 <
jn o6 = =
Feb 2042 WEEH
Mar 1,555 504
Apr 405
May 1,515 252
Jun 509
Totals 8,279 0 O Nor e Gn R Max A ey ki
Lot Maintenance / Demolished Home There were no lot maintenance or properties demolished.
2023-24
Lot Maintenance / Demolished Home
Oct I 0 | °
Nov 2 B,
Dec o N
Jan 0 3
Feb O 0 |
Apr 0
May N 0 1
w Do [l @
g 2 ° OalelDec‘Jaaneb‘Mar‘Apr'May‘Jun‘

Page 12 of 19



City of Mission Public Works Department June 2024

Sign Shop Output Measures Crews installed 22 signs (11 stop signs) and 22 cemented poles.

 Month | Posts Signinatallations
Oct 67 33
Nov 32 24 %
Dec 71 M 50 :
Jan 68 18
Feb 64 24 33
Mar 61 39 - —
Apr 30 45
May 57 28 1
Jun 32 22
Totals 482 298 283 0

Ot Nov Dec Jan Feb Mar Apr May Jun

Street Light Maintenance  There were no Street Light inspections this month.

2023-24
Street & Expressway Light Outages

Nov (N 0 2w

Dec 0 o || 160

Jan 106 N

Feb (N o0 | 120

Mar o I 8ol

Apr N 0 |

May 0 s 40

Jun 0 “ o S A AN AN AN AN AN AR A
Totals 275 [ Oct Nov Dec Jan Feb Mar Apr May Jun

Traffic Signal Maintenance Replaced Ped Pole at Mayberry and 2 Mile, car accident. Replaced
street lamp LED’s on Shary and in City intersections. Pending are flushing beacons replacement.

School Zone Traffic Signals Light Changes

Walk / Trouble Reg

Month ~ [gntBub - Reset  Mee Green Red Amber Domt  shoot iy Misc  Total
Oct 2 0 8 1 1 0 0 4 30 38 84
Nov 0 0 26 1 1 0 0 2 26 34 90
Dec 4 1 4 2 2 4 8 6 38 4 113
Jan 2 4 10 0 2 2 4 5 2% 28 83
Feb 0 2 15 2 1 1 2 6 3 45 109
Mar 3 3 6 1 2 1 6 7 46 71 146
Apr 0 0 10 1 0 1 1 0 2 4 96
May 0 0 7 1 o 1 1 9 25 34 78
Jun 0 0 3 100
22 EECEEEETENE m—
22-23 ) 34 119 | 23 27 | 40 71 | 242 | 376 | 979

Page 13 of 19



City of Mission Public Works Department June 2024